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Report No. : FG402501K
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samranas. FCC RF Test Report Report No. : FG402501K

Software Version: 23.06.1602

FR1 N7 ANT5 (Other PA2)

LTE Band: 5 ANTO, LTE BW: 10M, LTE ARFCN: Mid

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 17.1 PASS NV
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 13.9 PASS LV
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 11.2 PASS HV
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 18 PASS -30°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 19.1 PASS -20°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 15.6 PASS -10°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 11.6 PASS 0°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 16.2 PASS 10°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 11.2 PASS 20°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 11 PASS 30°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 18.6 PASS 40°C
QPSK

7 15 20 507000 2535.0 OFDM 100@0 14.5 PASS 50°C

Sporton International Inc. (Kunshan) Page Number : A3-1 of 33
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

7 15 20 507000 2535.0 OFDM PI/2 100@0 3.96 13 PASS
BPSK
DFT-s-

7 15 20 507000 2535.0 OFDM 100@0 5.0 13 PASS
QPSK

B5_N7(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

B5_N7(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH
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samranas. FCC RF Test Report Report No. : FG402501K

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
7 15 5 507000 2535.0 C'ESEEM 25@0 4.4802 5.146
7 15 5 507000 2535.0 Cfé%';?w“" 25@0 4.4807 5.011
7 15 5 507000 2535.0 CGFZ%'Z?\AM 25@0 4.4847 5.099
7 15 5 507000 2535.0 %Eéogm" 25@0 4.4696 4.966
7 15 10 507000 2535.0 C%‘SEEM 52@0 9.2847 10.03
7 15 10 507000 2535.0 Cfé%';?ﬂ"" 52@0 9.2749 9.963
7 15 10 507000 2535.0 C&%’Z?MM 52@0 9.2701 9.967
7 15 10 507000 2535.0 %Eéogm" 52@0 9.2779 10.06
7 15 15 507000 2535.0 C%‘SEEM 79@0 14.11 14.92
7 15 15 507000 2535.0 Cfé%';?ﬂ"" 79@0 14.07 14.96
7 15 15 507000 2535.0 C&%i?wM 79@0 14.122 14.96
7 15 15 507000 2535.0 %Eéogm" 79@0 14.083 14.93
7 15 20 507000 2535.0 CFS‘F?gEM 106@0 18.9 19.78
7 15 20 507000 2535.0 Cfé%i?ﬂ"" 106@0 18.936 20.24
7 15 20 507000 2535.0 C&%’Z’?\AM 106@0 18.879 19.93
7 15 20 507000 2535.0 %Eéogm" 106@0 18.989 19.73
7 15 25 507000 2535.0 CFS‘F?gEM 133@0 23.737 25.55
7 15 25 507000 2535.0 Cfé%i?ﬂ"" 133@0 23.719 24.68
7 15 25 507000 2535.0 C&%’Z’iﬂ“" 133@0 23.678 25.23
7 15 25 507000 2535.0 %Eéogm" 133@0 23.742 24.88
7 15 30 507000 2535.0 nggg"" 160@0 28.478 2957
7 15 30 507000 2535.0 Cfé%'m‘" 160@0 28.567 29.64
Sporton International Inc. (Kunshan) Page Number : A3-3 of 33
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samonis. FCC RF Test Report Report No. : FG402501K

7 15 30 507000 2535.0 C&%i?wM 160@0 28.523 20.62
7 15 30 507000 2535.0 %zéogm" 160@0 28.524 29,59
7 15 35 507000 2535.0 CF(’Q‘S;EM 188@0 33.533 34.75
7 15 35 507000 2535.0 Cfé%i?wM 188@0 33.504 34.74
7 15 35 507000 2535.0 C&%i?wM 188@0 33.539 34.72
7 15 35 507000 2535.0 gzéogfh“ﬂ" 188@0 33.534 34.63
7 15 40 507000 2535.0 CF(SSQ?M 216@0 38.544 30.88
7 15 40 507000 2535.0 Cfé%i?ﬂ"" 216@0 38.534 39.95
7 15 40 507000 2535.0 C&%’Z?AM 216@0 38.475 30.89
7 15 40 507000 2535.0 %EéOQFIADM 216@0 38.566 30.89
Sporton International Inc. (Kunshan) Page Number : A3-4 of 33
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph
BPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
BPSK

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS

7 15 5 500500 2502.5 OFDM 1@0 see graph ---

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS

7 15 5 507000 2535.0 OFDM 1@0 see graph ---

7 15 5 507000 2535.0 OFDM 1@0 see graph PASS

7 15 5 507000 2535.0 OFDM 1@0 see graph PASS

7 15 5 507000 2535.0 OFDM 1@0 see graph ---

7 15 5 507000 2535.0 OFDM 1@0 see graph PASS

7 15 5 507000 2535.0 OFDM 1@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@0 see graph ---

7 15 5 513500 2567.5 OFDM 1@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@0 see graph ---

7 15 5 513500 2567.5 OFDM 1@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@0 see graph PASS

7 15 20 502000 2510.0 OFDM 1@0 see graph ---

Sporton International Inc. (Kunshan) Page Number 1 A3-13 of 33
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7 15 20 502000 2510.0 OFDM 1@0 see graph PASS

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS

7 15 20 502000 2510.0 OFDM 1@0 see graph ---

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS

7 15 20 507000 2535.0 OFDM 1@0 see graph ---

7 15 20 507000 2535.0 OFDM 1@0 see graph PASS

7 15 20 507000 2535.0 OFDM 1@0 see graph PASS

7 15 20 507000 2535.0 OFDM 1@0 see graph ---

7 15 20 507000 2535.0 OFDM 1@0 see graph PASS

7 15 20 507000 2535.0 OFDM 1@0 see graph PASS

7 15 20 512000 2560.0 OFDM 1@0 see graph ---

7 15 20 512000 2560.0 OFDM 1@0 see graph PASS

7 15 20 512000 2560.0 OFDM 1@0 see graph PASS

7 15 20 512000 2560.0 OFDM 1@0 see graph ---

7 15 20 512000 2560.0 OFDM 1@0 see graph PASS

7 15 20 512000 2560.0 OFDM 1@0 see graph PASS

7 15 40 504000 2520.0 OFDM 1@0 see graph ---

7 15 40 504000 2520.0 OFDM 1@0 see graph PASS

7 15 40 504000 2520.0 OFDM 1@0 see graph PASS

7 15 40 504000 2520.0 OFDM 1@0 see graph ---

Sporton International Inc. (Kunshan) Page Number 1 A3-14 of 33
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15

40

504000

2520.0

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

15

40

504000

2520.0

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

15

40

507000

2535.0

DFT-s-
OFDM
BPSK

1@0

see graph

15

40

507000

2535.0

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

15

40

507000

2535.0

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

15

40

507000

2535.0

DFT-s-
OFDM
QPSK

1@0

see graph

15

40

507000

2535.0

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

15

40

507000

2535.0

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

15

40

510000

2550.0

DFT-s-
OFDM
BPSK

1@0

see graph

15

40

510000

2550.0

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

15

40

510000

2550.0

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

15

40

510000

2550.0

DFT-s-
OFDM
QPSK

1@0

see graph

15

40

510000

2550.0

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

15

40

510000

2550.0

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

Sporton International Inc. (Kunshan)
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B5_N7(5M)_DFT-s- B5_N7(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_Low_CH

wAlten 408 Power (RMS) At 408 s = Power (RS
00100 2 C vt
Run Run

Ref Lyl Offset .60 B B0 dl

b Ref L Offset 5.60
Ref Level 30,00 dBm 3 /Div Ref Level 30.00 dBm
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 25@0 see graph PASS
BPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 25@0 see graph PASS
QPSK
DFT-s-

7 15 5 513500 2567.5 OFDM 1@24 see graph PASS
BPSK
DFT-s-

7 15 5 513500 2567.5 OFDM 1@24 see graph PASS
QPSK
DFT-s-

7 15 5 513500 2567.5 OFDM 25@0 see graph PASS
BPSK
DFT-s-

7 15 5 513500 2567.5 OFDM 25@0 see graph PASS
QPSK
DFT-s-

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 20 502000 2510.0 OFDM 100@0 see graph PASS
BPSK
DFT-s-

7 15 20 502000 2510.0 OFDM 100@0 see graph PASS
QPSK
DFT-s-

7 15 20 512000 2560.0 OFDM 1@105 see graph PASS
BPSK
DFT-s-

7 15 20 512000 2560.0 OFDM 1@105 see graph PASS
QPSK

7 15 20 512000 2560.0 OFDM 100@0 see graph PASS

7 15 20 512000 2560.0 OFDM 100@0 see graph PASS

7 15 40 504000 2520.0 OFDM 1@0 see graph PASS

7 15 40 504000 2520.0 OFDM 1@0 see graph PASS

7 15 40 504000 2520.0 OFDM 216@0 see graph PASS
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DFT-s-

7 15 40 504000 2520.0 OFDM 216@0 see graph PASS
QPSK
DFT-s-

7 15 40 510000 2550.0 OFDM 1@215 see graph PASS
BPSK
DFT-s-

7 15 40 510000 2550.0 OFDM 1@215 see graph PASS
QPSK
DFT-s-

7 15 40 510000 2550.0 OFDM 216@0 see graph PASS
BPSK
DFT-s-

7 15 40 510000 2550.0 OFDM 216@0 see graph PASS
QPSK
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